



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17618

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter No.KRFB/830/2023-APE(CIVIL) dtd.07.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Development of smart roads - Road ID 108(VJT Hall-Fly over road).

Amount:1416/-	Invoice No. 4723	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To The CEO
Kerala Road Fund Board

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₀	15.01.2024	590	26.22
II	M ₂₀	15.01.2024	500	22.22
III	M ₂₀	15.01.2024	520	23.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17619

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter dtd.13.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Asset Sovereign Member:Column

Amount:1416/-	Invoice No. 4722	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To The Project Manager

GS Builders & Contractors(P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M ₃₅	16.01.2024	600	26.67
II	M ₃₅	16.01.2024	670	29.78
III	M ₃₅	16.01.2024	650	28.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17620

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter dtd.08.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Arcon Exotica.

Amount:1416/-	Invoice No. 4725	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To M/s Cordial Homes (P)Ltd.
Cordial Paradise

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₅	16.01.2024	600	26.67
II	M ₂₅	16.01.2024	590	26.22
III	M ₂₅	16.01.2024	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17621

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: I-KL-KRKM-ENB-003, Karakulam.

Amount:1416/-	Invoice No. 4721	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To M/sKarakkattil Projects & Infrastructure (P) LTD.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
KRKM-003	M ₂₀	06.02.2024	430	19.11
KRKM-003	M ₂₀	06.02.2024	420	18.67
KRKM-003	M ₂₀	06.02.2024	430	19.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17622

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: I-KL-KRKM-ENB-003,Karakulam.

Amount:1416/-	Invoice No. 4721	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To M/sKarakkattil Projects & Infrastructure (P) LTD.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
KRKM-003	M ₂₀	05.02.2024	400	17.78
KRKM-003	M ₂₀	05.02.2024	440	19.56
KRKM-003	M ₂₀	05.02.2024	420	18.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17623

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter dtd.12.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Project no.303/23, Onamcode Pullukulam Road Renovation in ward no.15.

Amount:1416/-	Invoice No. 4720	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To The Assistant Engineer
LSGD, Section,
Athyannoor Grama Panchayath

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₀	02.02.2024	520	23.11
II	M ₂₀	02.02.2024	500	22.22
III	M ₂₀	02.02.2024	570	25.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17624

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter dtd.12.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Project no.305Avanakuzhi Kadutharish footpath concreting in ward 17.

Amount:1416/-	Invoice No. 4720	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To The Assistant Engineer
LSGD, Section,
Athyannoor Grama Panchayath

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₀	02.02.2024	500	22.22
II	M ₂₀	02.02.2024	490	21.78
III	M ₂₀	02.02.2024	540	24.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17625

No. T5/922/2021-22/RNK-TVPM

Date: 13.02.2024

Ref:- Your request letter dtd.13.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Construction of drain and slab near RC junction in Kunnukuzhy ward.

Amount:1416/-	Invoice No. 4724	Invoice Date: 13.02.2024
---------------	------------------	--------------------------

To The Executive Engineer
Municipal Corporarion, Thiruvananthapuram

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M ₂₀	12.01.2024	680	30.22
II	M ₂₀	12.01.2024	590	26.22
III	M ₂₀	12.01.2024	770	34.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer